



Architectural Testing

Performance Test Report
Estolga® 3000 Dry Seal Panel System

ASTM Test Results		
<u>Test Method</u>	<u>Title of Test</u>	<u>Results</u>
ASTM E-283	Air Infiltration 1.57 psf (25 mph) 6.24 psf (50 mph)	<0.01 cfm/ft ² = Pass 0.02 cfm/ft ² = Pass
ASTM E-331	Water Resistance 15.0 psf	No Leakage
ASTM E-330	Uniform Structural Load (Design Pressure) +75.0 psf (positive) -60.0 psf (negative)	Pass Pass
ASTM E-330	Uniform Structural Load (Overload Pressure) +112.5 psf (positive) -90.0 psf (negative)	Pass Pass
* Refer to Report No. B7378.01-109-44 performed by Architectural Testing, Inc.		